9
L

A
L1

06018

N
5 >

€9104

62108

48018

16208

L1619

60619




[tem No. Description Note

61908 Blade holder MB-311

61808 Head button w/Button head bolt M2 X 5 color : silver

61910 Center hub MB-311

61911 Main blade holder assembly L-840 already installed color : silver

61912 Ballarm L8.25

61913  Spindle shaft MB-311 w/Setscrew M3 X 3

61914 Swash plate assembly MB-311 w/Control ball

2
XXX X XX | X [X}<

Sl s |—

61915 Upper plate lock arm assembply Bearing already installed. w/Socket head bolt, Setscrew

70163 O ring 3.6 X 6.6 X 1

70660 Joint ball screw L3

70662 Universal link M2

X

70728 Washer4 X 6 X 0.5

70730 _Joint ball shaft

x| [x| 7% |x
— == INO OO

70754  Upper plate lock link w/pin

80039 _Nylon lock nut M3 (t2.8)

80067 Setscrew M3 X 3

80129 Nylon lock nut M2.6

XX XX

80183 Setscrew M2 X 3 w/Hex wrench (0.89)

80225 Threaded rod M2 X 18

80249 Button head bolt M2 X 5

X

80250 Special socket head bolt

M2.6 X 15
80251 Special button head bolt M3 X 15

81014 Tail PC link pin

81084 Flanged bearing F 2 3 LF-52077

81087 Shielded bearing 4

x 2.
3-T
5-T

XX |x|x|x|x| x| S5
WININININ OO OO |00

X5
X 8 X

81090 Thrust bearing 4 X 8 X
ade

83167 Carbon main rotor bl s MB-311



